

Test Report No.: Q00115488-1 Page 1 of 4

Client: WOVEN IMAGE PTY LIMITED

37-39 CHARD ROAD, BROOKVALE, NSW 2100

Contact Person: Sarah / Amy

Sample Description As Declared :

No. Of Sample : One

Fibre Content : 100% Polyolefin

Material : Woven Fabric, Outdoor Fine, 310g/lin.m, 226g/m², 137cm Wide

End Uses : Upholstery

Colour : Dark Chocolate/White

Export to : Worldwide

Applicant's Provided Care Instruction/Label:

Sample Receiving date: 2011-10-17

Delivery condition: Apparent good, Samples tested as received

Test Period: 2011-10-17 to 2011-10-21

For and on behalf of TÜV Rheinland (Shanghai) Co., Ltd.

2011-10-21 Tina Wu / Section Manager

Date Name/Position

Test result is drawn according to the kind and extent of tests performed.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.



Test Report No.: Q00115488-1

Page 2 of 4

Conclusion

Flammability (BS 5852 Schedule 4 PART I) P^* Flammability (BS 5852 Schedule 5 PART I) F^{**}

Note: P = Pass F = Fail

= No Comment - = Did Not Perform N/A = Not Applicable * = See Remark

Remark:

P*= Based Upon The Test Results Reported, The Sample Meets The Requirement Of Schedule 4 Part I Of The Furniture And Furnishings (Fire) (Safety) Regulations 1988 With Amendments In 1989, 1993 and 2010 Of United Kingdom.

F**= Based Upon The Test Results Reported, The Sample Fails To Meets The Requirement Of Schedule 5 Part I Of The Furniture And Furnishings (Fire) (Safety) Regulations 1988 With Amendments In 1989, 1993 and 2010 Of United Kingdom.

Material list

Material No.	Material	Color	Location	
M001	Textile (Polyolefin)	Dark Chocolate/White	Woven Fabric	



Test Report No.: Q00115488-1 Page 3 of 4

UK Furniture and Furnishings (Fire) (Safety) Regulations 1988 (amended 1989,1993 and 2010), Schedule 4 Part I: The Cigarette Test *

Test method : BS 5852 Part 1:1979, Ignition Source 0 (The Cigarette Test)

Test Condition Atmosphere for Conditioning:

A minimum of 16 hours at 20 ± 5 °C and 50 ± 20 % R.H. Atmosphere for Testing: 15-30°C, 20-70% Relative Hu midity

Per Treatment: Water-soaking procedure was conducted in accordance with the modified

method of BS 5651:1978 for sample.

Ignitability performance: : Non-ignition (Pass)

M001

Result:

Criteria of failure (Clause 9 of BS 5852 Part 1: 1979)					
Progressive smouldering failure	1st Test	2nd Test			
Progressive smouldering (an exothermic oxidation not accompanied by flaming which is self-propagating) of the cover observed at any time within a period of one hour of the placeme of the cigarette.		N.O.			
Flaming failure	1st Test	2nd Test			
Any flaming of the cover is observed at any time within a period of one hour of the placement of the cigarette.	N.O.	N.O.			

Remark: * The test was subcontracted to other labs

N.O. = not observed

2. UK Furniture and Furnishings (Fire) (Safety) Regulations 1988 (amended 1989,1993 and 2010), Schedule 5 Part I: The Match Test *

Test method : BS 5852 Part 1:1979, Ignition Source 1 (The Match Test)

Test Condition Atmosphere for Conditioning:

A minimum of 16 hours at 20 ± 5°C and 50 ± 20% R.H. Atmosphere for Testing: 15-30°C, 20-70% Relative Hu midity

Per Treatment: Water-soaking procedure was conducted in accordance with the modified

method of BS 5651:1978 for sample.

Ignitability performance: : Ignition (Fail)

M001

Result:

Criteria of failure (Clause 9 of BS 5852 Part 1: 1979)					
Progressive smouldering failure	1st Test	2nd Test			
Any progressive smouldering (an exothermic oxidation not accompanied by flaming which is self-propagating) in the cover after 120 seconds of the removal of the burner tube.	-	-			
Flaming failure	1st Test	2nd Test			
Any flaming in the cover after 120 seconds of the removal of the	О.	О.			
burner tube.					

Remark: * The test was subcontracted to other labs

O. = observed



Test Report No.: Q00115488-1 Page 4 of 4

Sample Photo:



- END -